

TEST REPORT
134534 / 1 S

Date received: 22-11-11
Date of test: 29-11-11

YILDIZ ENTEGRE A.S. (FINE DÉCOR)

Arslanbey O.S.B. Mah. 1. Cadde No:13 Kartepe
Kocaeli - Turkiye

Sample name: PET Red High Gloss FDP2 932, thickness 0,25 mm, Furniture Foil; 100 % UV Polyurethane / Acrylic
Coating, Delivery note no. 2011-20807

Surface resistance to cold liquids. EN 12720:2009

Test results:

Staining agents	Contact time	Rating	
		spot 1	spot 2
Water	24 h	5	5
Paraffin oil	24 h	5	5
Coffee	1 h	5	5
Ethanol (sol. 48 %)	1 h	5	5

Ratings:

5 = no change

4 = minor change (only visible under reflected light)

3 = moderate change (visible from several viewing directions)

2 = significant change in colour or gloss; slight change of structure (swelling, fibre raising, cracking, blistering)

1 = strong change

Notes:

- Staining agents and contact times were as required for class R2 of the IOS-MAT 0066, version AA-163938-7. Result 4 on a scale 1-5, where 1 is worst and 5 is best, is satisfactory.
- Chemical analysis of the tested material has not been carried out.

Tested by: Elena Conti

This document replaces the previous one with the same reference and with date of issue 01/12/11.

This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.

Managing Director
Dr. Andrea Giavon



centro ricerche-sviluppo e laboratori prove
settori legno-arredo, ambiente e alimenti

CATAS S.p.A.
Iscr. Reg. Imprese Udine
nr. iscr. C.F. 01818850305
Reg. Impr. UD 20663
P. IVA : 01818850305
C.Soc. € 1.003.650,00 i.v.

Sede: Via Antica, 24/3
33048 S. Giovanni al Nat. UD
Tel. 0432.747211 r.a.
Fax 0432.747250
http://www.catas.com
e-mail: lab@catas.com

Filiale:
Via Braille, 5
20851 Lissone MB
Tel. 039.464567
Fax 039.464565
e-mail: lissone@catas.com



L'ENTE ITALIANO DI ACCREDITAMENTO
LAB N° 0027
Membro degli Accordi di Mutuo Riconoscimento
EA, IAF e ILAC

TEST REPORT
134534 / 2 S

Date received: 22-11-11
Date of test: 05-12-11

YILDIZ ENTEGRE A.S. (FINE DÉCOR)

Arslanbey O.S.B. Mah. 1. Cadde No:13 Kartepe
Kocaeli - Turkiye

Sample name: PET Red High Gloss FDP2 932, thickness 0,25 mm, Furniture Foil; 100 % UV Polyurethane / Acrylic
Coating, Delivery note no. 2011-20807

Resistance to dry heat EN 12722:2009

Test results:

Temperature °C	Contact time	Rating
70	20 min	2

Ratings:

- 5 = no change
- 4 = minor change (only visible under reflected light)
- 3 = moderate change (visible from several viewing directions)
- 2 = slight change of structure
- 1 = strong change

Notes:

- Test temperature was as required for class R2 of the IOS-MAT 0066, version AA-163938-

7 Tested by: Elena Conti

This document replaces the previous one with the same reference and with date of issue 07/12/11.

This document is validated by digital signature and time stamping in accordance with the Italian laws and the European Directives which regulate the electronic signature systems.

Managing Director
Dr. Andrea Giavon

The sample name and, when relevant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.